
INSTALLATION INSTRUCTIONS

PFW6852
Display Wall Mount, Turn & Tilt 136 kg

9531-007-Z01-00



PFW6852

Page 2 Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Contact Vogel’s with any questions: 
+31 40 264 7400

Warning Statements

Weight Limit

Maximum Flat Panel Weight: 300 lbs.
THE WALL STRUCTURE MUST BE CAPABLE OF 
SUPPORTING AT LEAST FOUR TIMES THE WEIGHT OF 
THE FLAT PANEL. IF NOT, THE WALL STRUCTURE MUST 
BE REINFORCED. 

 PRIOR TO THE INSTALLATION OF THIS PRODUCT, THE INSTALLATION INSTRUCTIONS MUST BE READ AND 
COMPLETELY UNDERSTOOD. KEEP THESE INSTALLATION INSTRUCTIONS IN AN EASILY ACCESSIBLE LOCATION 
FOR FUTURE REFERENCE.

 PROPER INSTALLATION PROCEDURE BY A QUALIFIED SERVICE TECHNICIAN MUST BE FOLLOWED, AS OUTLINED 
IN THESE INSTALLATION INSTRUCTIONS. FAILURE TO DO SO COULD RESULT IN PROPERTY DAMAGE, SERIOUS 
PERSONAL INJURY, OR EVEN DEATH.

 SAFETY MEASURES MUST BE PRACTICED AT ALL TIMES DURING THE ASSEMBLY OF THIS PRODUCT. USE 
PROPER SAFETY EQUIPMENT AND TOOLS FOR THE ASSEMBLY PROCEDURE TO PREVENT PERSONAL INJURY.

 VOGEL’S DOES NOT WARRANT AGAINST DAMAGE CAUSED BY THE USE OF ANY VOGEL’S PRODUCT FOR 
PURPOSES OTHER THAN THOSE FOR WHICH IT WAS DESIGNED OR DAMAGE CAUSED BY UNAUTHORIZED 
ATTACHMENTS OR MODIFICATIONS, AND IS NOT RESPONSIBLE FOR ANY DAMAGES, CLAIMS, DEMANDS, SUITS, 
ACTIONS OR CAUSES OF ACTION OF WHATEVER KIND RESULTING FROM, ARISING OUT OF OR IN ANY MANNER 
RELATING TO ANY SUCH USE, ATTACHMENTS OR MODIFICATIONS.

 �����������	
�����
������
������
��������
������������������
������������
����
����������
����
������������������������
��
����
��
���
���
������
�����������������

 �����
���
����
�	���������!���"�����������������
���
�������	����������
����
��
������������
������	�����������#���
�����
����$�
$����������������
�����
��������

 ����
�����
����������������
�
����
��%�&'����	������������	�����
���
����
�	

����������

 �(���	����
�������
���
�����)
�
������������
��
�������
������
���
��
������
���
����������!���	������"������������������ 
�����
�������
����	
����
��	�����*���
���
����
��
���
��
����������
�����
����������������

�������
����
������

 �;�"������������������
�	�����
���������������
����
��
�������	����	����������
����
���
�����
�������*���
���
����
��
���
��
���
	�����
�������
���������������)������
�������������
������
����
������

 �<�
����
�����
��
���������
��
��

������
�����#���
����
����
�����
���

����
����������
���
�������
���������
�����

���
����
����
������

 �=
��
��
�������������
������
���
���������=
��
��
�������
�������������������
����
����
�)
����

�!��
)������
���������
��
impact.

Contents
Contents. ......................................................................................................................................................................... 2
Weight Limit. .................................................................................................................................................................... 2
Warning Statements. ....................................................................................................................................................... 2
Installation Tools. ............................................................................................................................................................. 3
Parts List.......................................................................................................................................................................... 3
>���	���� ........................................................................................................................................................................ 4
Features. ......................................................................................................................................................................... 5
Installing the Swingout Arm. ............................................................................................................................................ 6

����
����

�� .............................................................................................................................................................. 6
Mount Orientation. .................................................................................................................................................... 6
Nose Piece Orientation. ............................................................................................................................................ 7
?

��@�������������

�� ............................................................................................................................................. 8
Concrete Installation. ................................................................................................................................................ 8

;
���
���>���	����@�����

�� ...................................................................................................................................... %X
@�����
�������;
���
���>���	���� .......................................................................................................................... %X
Griplate™ Washer Installation. ................................................................................................................................%%
[��
��@���������������

�� ........................................................................................................................................%%

;
���
���(���"������������

�� ....................................................................................................................................... %&
#�
)������(���"������������

�� ................................................................................................................................. %&
�����������������������

��\]��

���^� ...................................................................................................................... %_

Attaching the Flat Panel to the Swingout Arm. .............................................................................................................. %`
d
���<��
���f������������� ........................................................................................................................................... %j

Tilt Positioning. ........................................................................................................................................................ %j
Cable Management. ................................................................................................................................................ %j

<����
����@���
����

��� ............................................................................................................................................... %k
?������� ........................................................................................................................................................................ %z
Disclaimer ...................................................................................................................................................................... %z



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com Page 3

Parts List

Installation Tools
<����
��
	
����

��������������
���!�������������
���
�������
������
��������

����<������

��������
����
)
�������
{
���|�!������
������������������������
����
��������	������
���

}
���{
���|����
�����
����
�����	
���������
����
��������

������	���������
��
�������;�"�������������
���
��������
�����������
��
�������
�������������
������
��
���
��������

�����������������������
��
�������
���������!����������
��
����
��������

�������
������{
���|��~_%��X�&j��k�XX�

PFW6852 Swingout Arm  
\����%^

PFW6852 Universal Swingout Arm Hardware

5/%j����_������(
����\����j^
?

��@�������������

��]���

Pencil

Level 
\����%^

���?

� 
Drill Bit������
�
��@����d
����

@
�"���?�����
Phillips Tip 
@���	��
)��

Tape Measure>����>����=�
��

Hammer

_�z'�*
������ 
Drill Bit

Griplate™  
\����z^

��
����
)�����	���

#�
)������(���"���� 
\����&^

5/%j��d����?������� 
\����j^

<������=��������
���
��
\����%^

5/32��������?������ 
\����%^

%����@
�"�� 
\����%^

���@
�"��

#�
)������(���"���(��� 
\����%^

��������������� 
\�����^

;z�[��
��[���
\�����^

Tools (supplied)

;%X���_X���@���	�� 
\�����^

2
1

5/%j��d����?������� 
\�����^

Adapter Plates and 
Hardware



PFW6852

Page 4 Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Hardware

Parts List (cont’d)

;����%j���@���	 
\����z^

M4 x 25mm Screw 
\����z^

;`���%j���@���	 
\����z^

M5 x 25mm Screw 
\����z^

M5 x 50mm Screw 
\����z^

;j���%j���@���	 
\����z^

M6 x 20mm Screw 
\����z^

M6 x 30mm Screw 
\����z^

M6 x 45mm Screw 
\����z^

M8 x 20mm Screw 
\����z^

M8 x 25mm Screw 
\����z^

M8 x 30mm Screw 
\����z^

M8 x 70mm Screw 
\�����^

;`���%&���@���	 
\����z^

M5 x 20mm Screw 
\����z^

M8 x 35mm Screw 
\����z^

M8 x 45mm Screw 
\����z^

���[��
��@������\�����^�\����z^�

���[��
��@������\�����^�\����%&^

%��[��
��@������\����z^

���[��
��@������\@����^�\����z^

9/%j��[��
��@������\����z^

[��
��@���)��\����z^

5/%j��d����?������\;����^�\����z^



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com Page 5

Features

Nylon Spacers 
{
���|����
���������
�������������
������������
��������	��
����

Robust Mount Design 
<������)������"�����������
������
�������������������
	������
��
���������
��

Dynamic Viewing 
#���
�%X���
����
�	����
�������"	�������
	���
��
�����

��)
�	
���
���
�������
panel.

Stylish Design 
@���"�������
�����
)�!�����
�����������������

Smooth Function
������
)�����
�����
���
<����
�
�����
�����
��������
�

�

Cable Management 
���������������
����
����
������
���������������
������������
clutter.



PFW6852

Page 6 Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Installing the Swingout Arm

<����
��
	
�����
��������
���������
��
��
������
����
����d?jz`&�#�
)������@	
��
�������
���
�	����������
����
�
�������	������������������������
��������

��
�������

���
������
�
���������
����������
����
�
��������
���{
���|��
��
�����

���������"�����
������
����
�
��
����
�������	
��������
�������
���������"����������"��������
����)��������������������
�

����
��������
���������
�����������
��������

��

������
�

�!��
���������
����
��
��������

����������
����	
���
�����
����)��������
����
����������
����������
��
�������
���������������
��������	���
����
�������
��
	
���
��������

����
������!�
����)�������
��������

�������
���!�������
�
���
��
��������������
��������������
����

��
������
�����“Mount Orientation” section.

Introduction

}
����d?jz`&�#�
)������@	
��
�������
�����
������
����
���������	
�������@	
��
�������
���
����
��
���������
����$�����
���
���$������
�����@
�����
�)���������d?jz`&�#�
)������@	
��
�������������$
�
��������[
����
�����

��
������
�����“Nose Piece Orientation” section.

Mount Orientation

����$>����@	
��
�������]�
�����

� �
���$>����@	
��
�������]�
�����

�

Nose Piece 
Upright Orientation



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com Page 7

�� ���
)������[
����
����������
)
�����������

���
���!�����

���
�������!�����	�������
�� =����������[
����
������������!��
�����
��%zX�!�����������
�����"�
��
��
���@	
��
�������
�� @�
�����������

���
�������"�
��
������
�����������������������

���
������������	���������
���������"�
���
������
[
����
��������������
�� Tighten the tension bolts. 

 Do not overtighten the tension bolts.

Nose Piece Orientation

Installing the Swingout Arm (cont’d)

����$>����@	
��
���]�
�����

��
���$>����@	
��
���]�
�����

�

Tension Bolt Nuts 
����?������

Tension Bolt Nuts 
����?������

Tension Bolts

Tension Bolts

Nose Piece

Nose Piece

 � <���[
����
�����
��
����
���
�������������������������
�������
������
���������������	���������������������������
���
����������������
�������
������[
����
����]�
�����

�������!���$�������������������
������
�������
	��
below.

����
��	
������
������
����
����d?jz`&��
����
���
���	

��������������!���
������
�����“Wood Stud Installation” 
section.

����
��	
������
������
����
����d?jz`&��
����
���
����
��������������!���
������
�����“Concrete Installation” 
section.

����
������
������
����
����d?jz`&��
�����
�	

�������!��������	���������������������%�&'���
�"�

]��������
���(���
��

]��������
���=
��

���������
���=
��

���������
���(���
��



PFW6852

Page 8 Visit the Vogel’s website at http://www.vogels.com Installation Instructions

� *
�������	���������
�����������������
��
�
�������
��������

���<�������
����
������)����
_�z'������!�`�%j'�������
����������_'�
����������<�
��
����
��
���)�
���������
����;�;�����$*����\�����
��kX�j�%%�^��� 
 
}
��	
����������_�z'��
���������
����
��

�� �������
���@	
��
�������
��
��
�
�

�����
��������
wall.
�� #��������������)����
���)����
���@	
��
��������
�� ;��"��
����
�����
����������
�������
����
���@	
��
���
Arm.
� =
��
��
�������	���������
�����
���������%&��
��
��������
��
����	��������"����

Concrete Installation

Installing the Swingout Arm (cont’d)

�� �������
�����
�������

�����
�����
���������������
�����
���	
����
����d?jz`&��
����������
���	�����
�
���
��������
�
���
�����
�����������
����
�� �������
����d?jz`&��
�������
��������	��������
align the mounting slots with the pilot holes.
�� ��������
���\�^�5/%j����_�������
��������	�������
��
�����
�
�
���
�����=
��
���
����������
���������������
�������
this time.
�� ����������)���
�������
����
��������"����������������
mount is level. 
�� <
����������
�����������
����

 Do not overtighten the lag bolts. 

� }
�������
�������
���\%^������
�������	������
��
���
	

�����������
������
����
�����

������OR both 
mount points B...  
 
...AND... 
 
����
�������
�������
���\%^������
�������	������
��
�
��	

���������������	
�\&^��
�����

����*!�
���\%^�

�������
���
�����

�������
���\%^�
�������
��
��
mount point.

��
������
�����“Mounting Hardware Selection” section.

Wood Stud Installation

A C

A C

B

B

C

C

C

C

Step 1



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com Page 9

Installing the Swingout Arm (cont’d)
Step 2

Step 3

�� @�����
����
���@	
��
��������
�� #������
	�����
��������
���������
����
���
���
����
�������
�������"���
�� ���������	���������
��
��
�������
����
�� ������������!���������������
��
���������������	�����
����
��
��
��������
��������������������	
�������	���� 

�� ;
)���
���@	
��
����������"�
��
��
�
�

���
�� �����������	���������
����������	������
��
�����
��������������������
����
����
�����
������	�����
�� =
��
���
��������������	�������
������	���������
��
���������	�����������
�������� 

��
������
�����“Mounting Hardware Selection” section.



PFW6852

�����%X Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Mounting Hardware Selection
Selecting the Mounting Hardware
�� �������������������	�
���

���
�"�
��
��������������

��������
����
���������"�
����������������
�� #���������
���
����"�����������
���������������

������
����������������	�
���

���
�"�
�� ;��"���������	�
���

���
�"�%�z'���
)������������
��
�������������
�����!������
	��
��d
�����%�
�� ���������������������	�
���

���
�"�
��
���������
�
���
���������
��������
��
����������)��
������
��������
��
�����������	�
���

���
�"|��%�z'����
	��������"�
�� �
����������
�������
�����������	��
���������������
insert. 

� �����������	��
�����������
���
��������������%�z'�
���
	��������"�
����������������	�
���

���
�"!�
�����
	��
��d
�����&�����d
�����_!��
��
������
��
������	��<�������	��������������
�������������
���"�

�� <����������
���
����������	����
)
����� 
 
<����
����������	����
��������������
���
��
�����
�
���
����

��������
�������
���	��������

��
��
����
���

}
����������
�����
����������"��!�������������
��
��������������	������
�������<������=�����
���
���
���
��������������������������
���
�������
panel.

��
������
�����“Griplate™ Washer Installation” 
section.

@�����@���	�
��<

���
�"

Small Straw  

��<

���
�"

Small Straw  

��<

���
�"

;��"
�������%�z' 
Allowance

=����������%�z' Allowance
;��"

=����������%�z' Allowance
;��"



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com� �����%%

Flat Panel

Griplate™ Washer

[��
��@�����

;
���
���(���"��

Mount Point

Mounting Screw

Griplate™ Washer Installation
{
���|����
�������	��������������
������
�
���
��
���������)��

���;�!�;`!�;j�����;z��
����
����
����
������������������

� =
��
��������������
)�����������
���������"�
������
���������!������
��������������
��������������

� <�����
�������	��������������
������������	����
���������
�������
���
�������	����������
���
���
����"��������
	��

� <����
������
��������
�������	���������������

�
����������
��
	��

 � <�����
�������	�������
�����������������
��

�����������������������)�������

����
������
�
���������
����	�����
����������������

 � <�����
�������	�������
�����������������
��
��

�����������������������)�������

����
������
�
���������
����
	�������������������

� =
����
���������������)���

 � ����������
�����

����

 � #��)����
�����

����

 � �����)������"�

 � ����
�������

������������
�����

���

���Yes!��
�������
����������
��������������
������
�����
“Nylon Spacer Installation” section. 
 
���No!��"
���
�����“Mounting Bracket Installation” 
section. 

Nylon Spacer Installation
{
���|�|����
�������������
	��
���
��������������
���
���
����"����
������������	�
�����)�����������
�����)���
�
�����

�������������
���������	
��������
�������
���	���������
���
�������"��������
�������������

� <������
���������������
�������
������������	����
�����
���
�������"��������
�������������

When using spacers, there must be  
���������%X���
�����
��������	��������

<������
����������	
������;�!�;`!�;j�����;z�����	�
�
����

��
������
�����“Mounting Bracket Installation” section.

M8 

M6

M5  

M4

Griplate™

Flat Panel
Mount Point

(���"��

Top Griplate™ 
Dimple Orientation

Bottom Griplate™ 
Dimple Orientation

Mounting Hardware Selection (cont’d)



PFW6852

�����%& Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Mounting Bracket Installation

� =
����
���������������)�����
�������������
������
�
�����

�����������������`Xj����
�����zkj���	
��� 
 
���No!���
������
�����“Universal Bracket Installation” 
section. 
 
���Yes!���
������
�����“Adapter Plate Installation 
(Optional)” section.

}
����d?jz`&�������������������
	������d?jz`&��
�����
�
���
��
�����)���������������������
����������������������
�
�
�������������#���|����
����
��
��
����

��������
����
����
�

����
���������������������

�d?jz`&�	
��
�������������?
���    Height 
� � � ;
�
������ &�X�����%&X�� 
   Maximum:  506mm x 876mm

�d?jz`&�	
������������� ��?
���    Height 
   Minimum: 200mm x 200mm  
   Maximum: 985mm x 667mm

Step 2

Universal Bracket Installation

�� ����������#�
)������(���"���(�����������#�
)������
(���"����
����������������
�� @�
�������#�
)������(���"����
��
�����#�
)������
(���"���(���	
���������������	�����
�������
� =
��
���
������������������	������������
������
��
�������"�
�������#�
)������(���"���

#�
)������(���"���(��

#�
)������(���"���

Step 1

�� ��������������������
�����
��!������������!�����$�
	���
�� ���������
����������
)����
�����

���!����
������
����
������“Nylon Spacer Installation” 
section.
�� ����������#�
)������(���"������������
���������"�

�������
�����!�	
�������#�
)������(���"��������
���
�
�������
)������������������
�����

����
�� Place a Griplate™�
)���������
�����

��������������
�������
��������
���
�������	����������
����
������
“Selecting the Mounting Hardware” section.



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com� �����%_

�� *����������#�
)������(���"���(���
�� Use the 5/32� Allen wrench to tighten the set screws 
����������
������
���������"�
�������#�
)������
(���"��� 

 Do not overtighten the set screws. 

��
������
�“Attaching the Flat Panel to the Swingout 
Arm” section.

Step 3

Set Screws

Mounting Bracket Installation (cont’d)

Adapter Plate Installation (Optional)

#�
)������(���"���(��

#�
)������(���"���

���������������������������
�����������������
���
Griplates™����������
���
�������	����������
����
��
the  “Selecting the Mounting Hardware”�����“Nylon 
Spacer Installation” sections.  
 
=
��
���
�����������
���
�������	���������
���
���

Step 1

Step 2

@�
�������#�
)������(���"����
��
�����#�
)������(���"���
(���	
���������������	�����
�������

 Caution! 
=
��
���
������������������	������������
������
��
�������"�
�������#�
)������(���"���

 � ���;%X���_X����
���
�������	��������������
��
�
���
��������

�!���
�������	�����������
�����
����������������������
���\�^�5/%j������	�������
\�����
��^�	
�������;%X���_X�������	���
��������
��������������������
���������������



PFW6852

�����%� Visit the Vogel’s website at http://www.vogels.com Installation Instructions

Step 3

�� ����������#�
)������(���"������������
���������"�

�������
�����!�	
�����������������
����������
������
�������������������
������
���������
������
���
��
����#�
)������(���"����
�� ������
���\%^�5/%j��	����������
���\%^�;z����
������

�����������������
���������
�� #������
�"���	��������������
�"����
��
�����������
;z����
�������
�� #���������	��
)��������
�����������
���
���
����	����������
����
�������“Selecting the 
Mounting Hardware” section.

  Note! 
;�"�������
������������	
���
�������@�����
��
�������������������������
�������������
������
#�
)������(���"�����
�����<�����
�������@�����
�����"��������#�
)������(���"��������������
�����
������)������
����
��������

��

Step 4

�� *����������#�
)������(���"���(���
�� Use the 5/32��� Allen wrench to tighten the set screws 
����������
������
���������"�
�������#�
)������
(���"��� 

 Caution! 
Do not overtighten the set screws.

��
������
�“Attaching the Flat Panel to the Swingout 
Arm” section.

Mounting Bracket Installation (cont’d)

#�
)������(���"��

�������������

Mount Stub

Alignment Stub



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com� �����%`

Attaching the Flat Panel to the Swingout Arm

 Caution! 
<����
��
	
�����
�����������
�����	
���
����

 Warning! 
#��
���
��
�����������;j���%&�������	������
�"�
	�����!��
�����������������������
����
��
����!�
����
�����)��������
����
����������
����
������
���������#���extreme������
���
�������
�������
��
the Swingout Arm.

�� �
�����������������#�
)������(���"�������������
�����
Swingout Arm.
�� @�
��������

��
������#�
)������(���"���(���
)�������
�
��
������[
����
����
�� @�
	����
	������������������
���
�������"���
���������
���
�����[
����
����
�� ������������
���������;j���%&�������	������
�"�
	�������
�����������������������
���
�������"���
����������
�����@	
��
������� 

 WARNING! 
=
��
�������������������������
���
�������"���
������������
���
�����������
��������

��
������
#�
)������(���"���(���
���������������
������[
���
Piece.

d��������������
)����
��*���
��

������������
�������	
�\&^�;j���_X����
�"
�������	��

��
������
��
��
������[
����
���� 

 Caution! 
=
��
��
)���
����������;j���_X����
�"
�������	��

 
��
������
�����“Fine Tuning & Adjustments” section.

Step 2

Step 1



PFW6852

�����%j Visit the Vogel’s website at http://www.vogels.com Installation Instructions

(��
����
��������"���
��������������!��
��������

����
�
�������

���
��������
��$����������

Adjusting the Tilt Angle

�� ������
�����������������������
�������
�����������
panel.
�� ����������
����������
��������������
��
�������
��
��������������
�� #�
�����������������!������������������
��
����������
�������
	������
��	�
��������
	����������������������
�����
��
��
�����������������	�����
���
��

Adjusting the Flat Panel to the Original Position

�� ������
�����������������������
�������
����������
panel.
�� ����������
����������
��������������
��
�������
��
��������������
�� #�
�����������������!������������������
��
����������
�������
	���������	����	�
��������
	���������������
�����������
��
��
�����������������	�����
������	����

 
��������"
��������
��������������!��
��������
����������
����

���
��������
��$����������

Fine Tuning & Adjustments

Tilt Positioning

Cable Management
}
���������
����
�����
	����������������������
��������

��������������

����
������@	
��
��������<�
���
��
����
�������
����)�������������
����
����
�����!�����������
�
������
��������������������



PFW6852

Installation Instructions Visit the Vogel’s website at http://www.vogels.com� �����%k

��������	
�����
�������
All measurements are in inches.

34
.5

0
87

6.
3

19
.9

3
50

6.
1 21

.0
0

53
3.

4

3.
97

W
/O

 A
DA

PT
ER

S
4.

07
4

[1
03

.4
]

W
/ A

DA
PT

ER
S

10
0.

9

38
.7

7
98

4.
8

39
.8

7
10

12
.7

26
.2

7
66

7.
3

29
.2

0
74

1.
7

37
.2

0
94

4.
9

26
.9

5
68

4.
6

[6
62

.9
]

26
.126 65

7.
7

10
°

10
°

.4
1

10
.3

18
.4

3
46

8.
1

22
.8

2
57

9.
6

16
.0

0
40

6.
4

24
.0

0
60

9.
6


